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FCC ID:PA4DPFWR20

TEST REPORT CERTIFICATION

Applicant ; Eastman Kodak Company

Manufacturer : ENSKY TECHNOLOGY CO.,.LTD.

EUT Description : Kodak EasyShare WE20 Wireless Digital Frame
(A) MODEL NO. : WE20
(B) SERIAL NO. 1 N/A

(C) POWER SUPPLY : DC 12V From Adapter AC 120V/60Hz
(D) TEST VOLTAGE : DC 12V From Adapter AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.

Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Apr.24” Jul.26, 2008

Prepared by : Eﬁ‘{iﬂ H.HI’J-M[
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
issi PASS
Conducted Emission Test ANSI C63.4: 2003
FCC Part 15: 15.209
i issi PASS
Radiated Emission Test ANSI C63.4: 2003
. FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB58074
FCC Part 15: 15.247
Output Power Test PASS
KDB58074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB58074
_ FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB58074
MPE ESTIMATION FCC Part 2: 2.1093 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349




FCC ID:PA4DPFW820
page 2-1

2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product name

Kodak EasyShare W820 Wireless Digital Frame

Model Number

W820

Operation frequency

2.412GHz-----2.462GHz ISM Band

Channel Number

11

Channel Frequency

F=2412+5(K-1) K=1.2,....... 11

Radio Technology

IEEE 802.11b and IEEE 802.11g

Modulation Technology

DSSS for IEEE 802.11b and OFDM for IEEE802.11g

Data Rate IEEE 802.11b: 11/5.5/2/1Mbps.
IEEE 802.11q: 54/48/36/24/18/12/9/6Mbps
Output Power 21.89dBm (Maximum measured)

Antenna Assembly Gain

1.52dBi (maximum)

Applicant Eastman Kodak Company
343 State St. Rochester, NY 14650-0124 USA
Manufacturer ENSKY TECHNOLOGY CO,, LTD.
11F, NO.69, Sec.1, Chung Shan Rd., Pan Chiao City,
Taipei Hsien, Taiwan R.0.C
Adapter 1# Manufacturer: LEADER ELECTRONICS INC

M/N: MU18-2120150-A1
Cable: Unshielded, Undetachable, 2.0m (with one core)
(Record as I.T.E Adapter in the test data)

Adapter 2#, 3#, 4#

Manufacturer: PHIHONG

(See note) M/N: PSA 18R-120P
Cable: Unshielded, Undetachable, 2.0m (with one core)
(Record as PHIHONG Adapter in the test data)

Date of Test Jul.24~Jul.26, 2008

Date of Receipt

Jul.22, 2008

Sample Type

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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Note: This EUT have four adapters, and adapter 2,3,4 are identical in internal electrical,
mechanical and physical constructions except with different external power pin, also
adapter

2,3,4 have the same manufacturer and model number. so for adapter 2,3,4 only one was
chosen for test. Adapter 1 is another manufacture’s product, and have the same voltage
input and output with adapter 2,3,4 According exploratory test this only influence radiated
emissions below 1GHz,and power conducted emissions, so only radiated emissions below
1GHz and power conducted emissions was performed with adapter 1,and adapter 2. All
other test was performed with adapter 1.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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2.2.Power vs data rate
Mode Data rate CH Peak read | Cable loss | Attenuator Result Limit
(Mbps) (dBm) (dB) (dB) (dBm) (dBm)
CH1 -5.13 1.9 20 16.77 30
1 CH6 -4.44 1.9 20 17.46 30
CH11 -4.77 1.9 20 17.13 30
CH1 -5.25 1.9 20 16.65 30
2 CHG6 -4.49 1.9 20 17.41 30
IEEES02.11b CH11 -4.82 1.9 20 17.08 30
CH1 -5.73 1.9 20 16.17 30
55 CHG6 -4.91 1.9 20 16.99 30
CH11 -5.12 1.9 20 16.78 30
CH1 -5.57 1.9 20 16.33 30
11 CHG6 -4.62 1.9 20 17.28 30
CH11 -5.08 1.9 20 16.82 30
CH1 -2.79 1.9 20 19.11 30
6 CH®6 -0.01 1.9 20 21.89 30
CH11 -0.51 1.9 20 21.39 30
IEEES02.119 CH1 -2.92 1.9 20 18.98 30
9 CH®6 -0.37 1.9 20 21.53 30
CH11 -0.84 1.9 20 21.06 30
CH1 -3.05 1.9 20 18.85 30
12 CH6 -0.24 1.9 20 21.66 30
CH11 -0.89 1.9 20 21.01 30
CH1 -2.91 1.9 20 18.99 30
24 CH6 -0.28 1.9 20 21.62 30
CH11 -0.72 1.9 20 21.18 30
CH1 -3.49 1.9 20 18.41 30
IEEE802.11g 36 CHG6 -1.41 1.9 20 20.49 30
CH11 -1.38 1.9 20 20.52 30
CH1 -3.87 1.9 20 18.03 30
48 CH®6 -2.14 1.9 20 19.76 30
CH11 -1.89 1.9 20 20.01 30
CH1 -3.47 1.9 20 18.43 30
54 CH6 -2.11 1.9 20 19.79 30
CH11 -1.92 1.9 20 19.98 30
When IEEE 802.11b’s data rate was 1Mbps; IEEE 802.11g’s data rate was 6Mbps the EUT have
maximum output power and all the test was performed in this data rate set

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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2.3.Test Facility
Site Description
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber : Jun.13, 2006 File on

Federal Communication Commission
Registration Number: 90454

3m & 10m Anechoic Chamber :Jan.31, 2007 File on

Federal Communication Commission
Registration Number: 794232

EMC Lab. : Accredited by DATech, German

Registration Number: DAT-P-091/99-01
Dec.20, 2007

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr.01, 2008
2.4.Measurement Uncertainty

No. Iltem Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42*10°°
5. | Uncertainty for conducted power measure 0.112

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |Rohde & Schwarz|ESHS10 |844077/020 Mar.07, 08|1 Year
2. |L.LLS.N.#2 Kyoritsu KNW-407 [8-1636-1 May 10,08 |1 Year
3. [Terminator Hubersuhner 50Q No. 1 May 10,08 |1 Year
4. |RF Cable Fujikura 3D-2W LISN Cable 1# [Jul.08, 08 |1/2 Year
5. |Coaxial Switch |Anritsu MP59B M55367 Jul.08, 08 |1/2 Year
6. |Pulse Limiter |Rohde & Schwarz|[ESH3-Z2 [100340 Jul.08, 08 |1/2 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains €¢—

Test Receiver

L.I.S.N. #2

50Q TERMINATOR

Adapter

EUT

(EUT: Kodak EasyShare W820 Wireless Digital Frame)

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Kodak EasyShare W820 Wireless Digital Frame (EUT)

Model Number
Serial Number

- W820
:N/A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.Let the EUT worked in test mode (Tx Mode) and measured it.

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). This provides a 50 ohm coupling impedance for the EUT.
Please refer the block diagram of the test setup and photographs. Both sides of AC line
are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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Fax:+86-755-26632877

Postoode: 515057
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.

Data: 4 File: D:'ermnc 002'DATAZ008 Report'EENSKYACSBO644.EMI (24)
0 Level {(dBuv) Date: 2008-07-26
FCC PART 15C
FECC PART 15 C (AVG)
40 i ;
]
u.15 2 5 1 2 H] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data no HE
Dis./Ant. r—— ENT407 1# WA LISN phase:
Limit :FCC PART 15 <
Enwv./Ins. 129.5%C/65% ESHS 10 Engineer :Jamy
EUT :Eodak EasyShare WS2Z0 Wireless Digital Frame
Power Rating :DC 12V From adapter 120V/60H=z
Test Hode 1 Tx HMode
M/N 1WE20
Mermo rhdapter: I.T.E
LIZN Cable Emission
Mo Freq Factor Loss= Reading Level Limits Margin ERemark
[MH=) [dE] (dE) [dBuv) [dABuW) [dBEuW) [dE]
1 0.21 .29 i0.15 36.19 46, 63 6322 16.59 QF
2 o.z27 .27 io.15 32.91 43.33 5l1.14 17.581 QoF
3 0.39 .23 i0.14 Z23.99 39.36 Eg.09 183.73 Qo
4 3.0:2 0.10 i0.17 26.29 36,56 56.00 19.44 QoF
5 4,51 0.10 i0.19 Z24.:zZ9 34.58 56.00 Z1.42 oF
& 10.4=2 o.z1 i0.25 Z26.27 36.73 g0. 00 Z3.27 QF

Remarks: 1.
. If the average limit iz met whenh useing a quasi-peak detector.
the EUT shall be deemed to meet bhoth limits and measurement

Emission Level=LI3N Factor+Cable Loss+Reading.

with awverage detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349
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iy NO.6 Ee Feng Road,EBlock 52,

A U D IX Shenzhen Scienceslndustry Park
- Nantou, 3henzhen,Guang dong, China.
Tel:+56-755-26639495
Fax:+86-755-26632877

Fostocode: 515057

Data: 3 File: D:ermnc 002DATAZ008 Report E ENSKY\ACSBQG644.EMI (24)
0 Level {(dBuv) Date: 2008-07-26
FCC PART 15 C
FCC PART 15 C (AVG)
; |
40 &
u.15 2 5 1 2 H] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data no H
Dis./Ant. r—— ENT407 1# WE LISN phase:
Limit :FCC PART 15 <
Enwv./Ins. 129.5%C/65% ESHS 10 Engineer :Jamy
EUT :Eodak Easvylhare W3EZ0 Wireless Digital Frame
Power Rating :DC 12V From adapter 120V/60Hz
Test Hode 1T HMode
M/N 1 WE20
Mermo rhdapter: I.T.E
LIZN Cable Emission
Mo Freq Factor Loss Reading Lewvel Liwits Margin Remark
[MH=z) [dE) [dE) [dBuv) [dBuW) [dBEuW) [dE)
1 0.21 .11 i0.15 38.28 45. 54 63 .22 14.a88 QoF
2 0.27 o.13 i0.15 33.18 43,46 51.14 17. 68 QoF
3 0.48 o.z20 io0.14 27.20 37.54 56.37 13.853 QoF
4 3.0z2 o.03 i0.17 Z23.06 38.Z26 E&.00 17.74 Qo
5 7.6 o.av? i0.23 25.13 35.43 e0.00 Z4.57 QoF
& 10.45 a.1z ig.25 25.15 35.52 &0.00 Z4.48 oF

Emission Level=LI3N Factor+Cable Loss+EReading.

Remarks: 1.
LIf the average limit iz mwet wheh useing a quasi-peak detector.

the EUT =shall be deemed to mweet hoth limits and measurement
with awverage detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.

Tel:+56-755-26659495
Fax:+86-755-26632877

Postoode: 515057

Data: 1

File: Diemc 002'DATA 2008 Report B ENSKYACSBQ644.EMI {24)

0 Level (dBu)

Date: 2008-07-26

nuuE
. |

FCCPART 15 C

FCC PART 15 C (AVG)

40 K
ok
u.15 2 5 1 2 ] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data no Hal
Dis./Aint. HEE FIwa0y 1# VA LISN phase:
Limit :FCC PART 15 <
Env./Ins. 129.5%C/55% ESHS 10 Engineer :Jamy
EUT :Eodak Easvylhare W3EZ0 Wireless Digital Frame
Power Rating :DC 12V From adapter 120V/60Hz
Test Hode 1 Tx HMode
M/N 1 WE20
Mermo rhdapter: FPHIHOMNG
LIZN Cable Emission
Mo Freq Factor Loss= Reading Level Limits Margin ERemark
[MH=) [dE] (dE) [dBuv) [dABuW) [dBEuW) [dE]
1 0.18 .29 i0.15 37.98 45,42 54,49 16.07 )3
2 o.z27 .27 i0.15 34.05 44,47 5l1.14 la.a7v o
3 0.36 O.z24 i0.14 Z25.34 35.72 558.75 Z0.035 oF
4 7.6 o.z20 i0.23 25.61 3e.04 e0.00 Z3.96 o
5 9,582 a.z0 10.25 Z26.39 36.54 &0.00 23.1¢6 oF
& 10.51 o.z1 i0.25 23.50 33.96 &0.00 Z6.04 )3

.Emiszion Lewvel=LIZN Factor+iCable Loss+Reading.
LIf the average limit iz mwet wheh useing a quasi-peak detector.

the EUT shall be deemed to meet both limits and measurement
with awverage detector iz unhecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.
Tel:+56-755-26639495
Fax:+56-755-26652877

Fostocode: 515057

Data: 2
0 Level {(dBuv)

File: D2emc 002 DATA2008 Report’EEENSKYACSBQ644.EMI (24)

Date: 2008-07-26

FCCPART 15 C

\
\

FCC PART 15 C (AVG)

40
£
u.15 2 5 1 2 5 10 20 30
Trace: {Discreie) Frequency (MHz)
Jite no thudix No.l Conduction Data no H
Dis./Ant. e ENU407 1# VE LIZN phase:
Limit :FCC PART 15
Env./Ins. 129,5%C /65 E3HZ 10 Engineer :Jamy
EUT :Eodak Easy3hare WSZ0 Wireless Digital Frame
Power Rating :DC 1ZV From adapter 1Z0V/60Hz
Test HMode 1 Tx HMode
M/ 1WE20
Memo thdapter: PHIHONG
LIZN Cable Emission
o Freg Factor Loss Feading Level Limits Margin Eemark
[MH=) [dE] (dE) [dBuv) [dABuW) [dBEuW) [dE]
1 0.18 a.15 io.15 37.27 47,57 54,49 16.92 )3
2 o.z27 0.13 i0.15 34.85 45.1¢ 5l1.14 15.898 o
3 0.36 a.16 i0.14 23.57 358.87 EB.75 19.588 )3
4 0.48 o.z20 i0.14 22.56 32.90 56.37 Z3.47 o
= 7.76 o.o7 i0.23 23.41 33.71 &0.00 Z6.29 o
1 10.51 a.1z2 10.25 Z26.43 36.80 e0.00 Z3.:Z0 o
Femark=s: l1.Ewmission Lewvel=LISN Factor+Cable Loss+Feading.

Z2.If the average limit is met when useing a gquasi-peak detector.
the EUT shall bhe deemed to weet bhoth limits and measuremsnt
with average detector i unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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4. RADIATED EMISSION TEST
4.1.Test Equipment
The following test equipments are used during the radiated emission test:
4.1.1.For Anechoic Chamber
Frequency rang: 30~1000MHz
Item |Equipment Manufacturer Model No. [Serial No. Last Cal. |Cal. Interval
1. |3#Chamber AUDIX N/A N/A Jun.09,08 |[1/2 Year
2. |EMI Spectrum |Agilent E7403A [MY42000106 |May 10, 08 |1 Year
3. |Test Receiver |Rohde & Schwarz |[ESVS20 |830350/005 |May 10, 08 |1 Year
4. |Amplifier HP 8447D 2648A04738 |Jul.08.08 |1/2 Year
5. |Bilog Antenna |Schaffner CBL6112D |25237 Feb.21, 08 |1 Year
6. |RF Cable JINGCHENG KLMR400 (3# Chamber No.1 |Jul.08.08 |1/2 Year
7. |RF Cable JINGCHENG JBY400  |3# Chamber No.2 |Jul.08.08 |1/2 Year
8. |RF Cable JINGCHENG JBY400  |3# Chamber No.3 |Jul.08.08 |1/2 Year
9. |RF Cable JINGCHENG JBY400  |3# Chamber No.4 |Jul.08.08 |1/2 Year
10. |Coaxial Switch |Anritsu MP59B M73989 Jul.08.08 [1/2 Year
Frequency rang: above 1000MHz
Item |Equipment |Manufacturer |[Model No.  |Serial No. Last Cal. Cal. Interval
1. |Spectrum |Agilent E4446A MY41440292 |May 11,07 |1 Year
2. |Amp HP 8449B 3008A00863 |May 11,07 |1 Year
3. |Antenna EMCO 3115 9607-4877 May 28,08 |1.5 Year
4  |Antenna EMCO 3116 00060088 May 28,07 |1 Year
5. |HF Cable |Hubersuhne [Sucoflex104 |- May 11,07 |1 Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

AC Mains €——

Adapter

EUT

(EUT: Kodak EasyShare W820 Wireless Digital Frame)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349




4.2.2.1n Anechoic Chamber

ANTENNA TOWER
’73 METERS

FCC ID:PA4ADPFW820

EUT and
Support System

Page 4-2

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

1.5m(L)*1.0m(W)*0.8m(H) ——>

TURN TABLE
(WOOD)

0.8 M|ETER

GROUND PLANE

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PA4ADPFW820

Page 4-3
4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 -0.110 1642 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 T4.8-75.2 1660 - 1710 10,6 -12.7
6.26775 - 6.26825 106 -121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 )

All the emissions appearing within these frequency bands shall not exceed the limits
shown in 15.209,all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.Kodak EasyShare W820 Wireless Digital Frame (EUT)

Model Number : W820
Serial Number o N/A

4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.
4.5.3.Let the EUT worked in test mode (Tx Mode) and measured it.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PA4ADPFW820
Page 4-4

The bandwidth of the test receiver (R&S ESVS20) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1MHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10" (25GHz) harmonic are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz are comply with 15.209 limits

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



Frequency: 30MHz~1GHz

m No.6 Ee Feng Ro
A | l D IX Shenzhen Scienc

Noutou, 3henihen, Guanglong, China

Tel:+56-755-266
Fax:+56-755-266
Postcode: 515057

FCC ID:PAADPFW820
Page 4-5

ad,Bl:ck 52,
e & Industry Park

39495
32877

Data: 4 File: D:2008 Report Data'EIENSKY\ACS8Q644.EMI (7)
a0 Level {(dBuvm) Date: 2008-07-24
FCC PART148C
|
|
40'———J ]
7
0 30 224, 118. 612. 806. 1000
. Frequency {(MHz
Trace: (Discrete) quency )
3ite no. : 3# Chamber Radiation Data no. HEE
Dis. / Aint. Jm CBLG112D Ant. pol. : HORIZCHWTAL
Limit FCC FART1ES C
Env. / Ins. z4*C/56% E3VSZ0 Engineer : Jamy
EUT Kodak Easy3hare WS20 Wireless Digital Frame
Fower Rating DC 12V From adapter 120V/c0Hz
Test Mode Tx Mode
Memol M/M:WS20
Memoz Adaptor: I.T.E
int. Cable Emizsion
Fredq. Factor Loss Feading Lewel Limits Margin Remark
[MH=) [dB/m) (dE] [dBuvW) [dBuV/m) (dBuv/m) [clB)
1 31.94 13.40 0.54 5.07 24,01 40.00 15.95 QFp
2 230.79 10.28 1.13 15.30 29.71 44.00 la.29 QF
3 Z95.78 1z.71 1.55 21.65 35.71 44.00 i0.z9 QF
4 324.858 14.04 1.45 19.15 34,64 44.00 11.36 QF
5 4z9.64 16.77 1.a89 19.41 37.87 44.00 g.13 QF
& 720.64 18.89 2.29 11.z20 32.38 4&.00 13.62 QF
Femarks: 1. Emission Lewvel= Antenna Factor + Cabhle Loss + Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-6

No.6 Ee Feng Road,Bl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henihen, Guanglong, China

Tel:+56-755-20639435
Fax :+56-755-26632877

Postcode: 515057

Data: 5
0 Level (dBul/m)

Jite
Dis.
Limit
Envw.
EUT

File: D: 2008 Report DatalE\ENSKYWACS80Q644.EMI (7)

Date: 2008-07-24

FCCPART15C

40 Fa -
E\JU
030 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
nao. : 3% Chamber Radiation DIata no. HE]
4 Ant. 3m CBLE11ZD int. pol. : WERTICALL
FCC PARTILS C

/ Ins. 24*C/56% ESW3Z0 Engineer : Jamy

FPower Rating

Test
Memol
Memoz

Mode

Eodak Easy3hare WSZ0 Wireless Digital Frame
DC 12V From adapter 120W/60H=

Tx Mode

M/N:WE20

Adaptor: I.T.E

Ant. Cable Emission

Factor Loss Reading Level Limits HMargin Remark
[dEB/m) (dE) [dEBuWV) (dBuV/ ) (dBuV/m) [dE)

15.40 0.54 14.10 33.04 40.00 .96 Qp
16.77 1.69 19.69 38.15 46.00 7.85 QP
17.21 1.71 17.99 36.91 44.00 9.09 QF
17.73 1.758 16.93 36.44 46.00 9.56 QF
15.48 1.96 14.75 35.19 44.00 10.81 QF
Z0.90 .62 io0.12 33.64 46.00 12 .36 QF

Remar

k=: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.
The ewission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

No.6 Ee Feng Ro
Shenzhen 3cienc

Tel:+56-755-266
Fax:+56-755-266
Postcode: 515057

FCC ID:PAADPFW820
Page 4-7

ad,EBl:ck 52,
e & Industry Park

Noutou, 3henihen, Guanglong, China

394395
32877

Data: 7
0 Level (dBul/m)

Zice
Dis.
Limit
Ervw.
EUT

File: D: 2008 Report DatalE\ENSKYWACS80Q644.EMI (7)

Date: 2008-07-24

) I

FCCPART15C

DSB 224, 118. 612. 806. 1000
Trace: {Discrete) Frequency (MHz)
no. : 3# Chamber Radiation Data no. HEr
4 Ant. Jm CBLG112D Ant. pol. : HORIZCHWTAL
FCC FART1E C
{ Ins. z4*C/56% E3VSZ0 Engineer : Jamy

Fower Rating

Test
Memol
Memoz

HNode

Eodak Easy3hare WSZ0 Wireless Digital Frame
DC 12V From adapter 120V/c0Hz

Tx Mode

M/M:WE20

Adaptor : PHIHCNG

int. Cable Emizsion

Factor Loss Feading Lewvel Limits Margin Remark
(dB/m) (dE) [dEuv) {dBuV/m) (dBuW/m) 1dE)

1z .50 1.35 21.99 36.12 44.00 9,55 QF
14.04 1.45 17.87 33.36 46.00 12 .64 QFp
14.16 1.47 16.85 32.51 44.00 15.459 QF
16.77 1.69 14.059 32.5E 46.00 15.45 QFp
15.89 2.29 i0.37 31.55 44.00 14.45 QF
20.90 2.62 8.65 3z2.17 &4.00 21.83 QFp

Femar

ks: 1.

Emis=sion Lewvel= Antenna Factor + Cable Loss + Reading.
The ewission levels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-8

No.6 Ee Feng Road,Bl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+56-755-20639435
Fax :+56-755-26632877

Fostcode: 515057

Data: 6 File: D:2008 Report Data'BE ENSKYWWCS8QG644.EMI ()
0 Level {dBuv/m) Date: 2008-07-24
FCC PART14C
40-———J
]
ﬁ
030 224, 418. 612, 806. 1000
. Frequency (MHz
Trace: {Discrete) quency )
Site no. : 3 Chamber Hadiation Data no. HE -
Dis. / Aint. Jm CBLG112D Ant. pol. : VERTICAL
Limit FCC FPART1S C
Env. / Ins. z4*C/56% E3VSZ0 Engineer : Jamy
EUT Eodak Easy3hare WSZ0 Wireless Digital Frame
Fower Rating DC 12V From adapter 120V/c0Hz
Test Mode Tx Mode
Memol M/M:WE20
Memoz Adaptor : FHIHCONG
int. Cable Emizsion
Fredq. Factor Loss Feading Lewvel Limits HMargin Remark
[MH=) [dE/m) [dE] [dBuvW) [dBuV/m) (dBuv/m) [clB)

1 31.94 13.40 0.54 16.29 35.23 40.00 .77 QaF

2 285.99 12.80 1.33 14.06 28.19 44.00 17.581 QF

3 429,649 16.77 1.69 14.73 33.19 46.00 12.51 QaF

4 494 .63 17.73 1.78 14.11 33.62 44.00 12 .38 QF

= 720.64 13.89 2.29 Q.63 30.81 46.00 15.15 QP

1 9553.259 Z0.90 2.62 io.32 33.584 44.00 12.16 QF

Femarks: 1.

Emis=zion Lewel= Antenns Factor + Cable Loss + BEeading.
The emission lewvels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



Frequency: 1GHz~4GHz

AUDIX &

FCC ID:PAADPFW820
Page 4-9

No.6 Ee Feny Boad,Bl:ck 52,
Shenzhen 3cience & Industry Park
HNoutonu, ShenzZhen, Guangbong, China

Tel:+56-755-Z6639495-7
Fax:+56-755-Z20032877

Postcode: 515057

Data: 1 File: D:'2008 report data'B ACSEQ644.EMI (72)
120 Level (dBu\/m) Date: 2008-04-24
&
FCC PART 15C PEAK
60

3ite
Di=.
Limit
Enw.
EUT

FCC PART 15C AV

AT DUV S

1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
no. REF Chamber Data no. HE
;oAnt., 3m 3115 FACTOR int., pol. : HORIZOWNTAL
FCC PLET 15C PELE
/ Ina. 23*C/54% Engineer : Jamy

Power Rating:

Test
M/

Mode

Eodak Easyshare W320 Wireless Digital Frame
DC 12V From Adapter AC1Z20V/60H=z
IEEES02.11b CH1:Z2412MH= Tx

Remark

wszo
Ant. Calble  ALup Emission
Factor Loss Factor Reading Level Limits Margin
(dB/m) [dE) =1=)1 (ABuV) [(dBuV/m) (dBuv/m) (dE)
24,97 Q5 35.93 445.72 40.71 74.00 33.29

Emission Lewvel=

The emission lewels that are Z20dE below the official
limit are not reported.

Antenna Factor + Cable Loss - Amp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



@ o.6 Ee Feng Ro
A | l D IX Shenzhen Scienc

outou, ShenZhen, Guanglong, China

Tel:+56-755-Z66
Fax:+B86-755-Z66
Postcode: 515057

FCC ID:PAADPFW820
Page 4-10
ad,Bl;ck 52,

e & Industry Park

39495-7
32877

Data: 2 File: D:2008 report data EACSE0644.EMI (72)
120 Level (dBul//m) Date: 2008-04-24
3
FCC PART 15C PEAK
60

FCC PART 15C AV

1 2 M..L»JJ M‘“

1000

J3ite no.

Dis. / Ant.
Limit

Env. / Ins.
EUT H
Power Rating:

1600. 2200. 2800. 3400
Frequency (MHz)
REF Chamber Data no. HE
3m 3115 FACTOR hnt. pol. : VERTICAL
FCC PALRT 15C FPELE
Z23*C/54% Engineer : Jamy

Eodak Easyshare U520 Wireless Digital Frame
DC 12V From Adapter AC1Z0V/a&0DHz

4000

Remark

Test Mode IEEESO0Z .11k CH1:2412ZMH=z T=x
M/ Wsz0
Ant. Cabhle Amp Emission
Fred. Factor Loss Factor Reading Lewvel Liwmits Margin
[MH=) [dB /1) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1435.00 Z5.27 5.1 35.79 47.:2Z8 41,892 74.00 32.05
2 21553.00 25.42 .42 35.26 41.91 41.49 74.00 32.51
3 241z.00 E29.03 6.73 35.18 97.48 95.06 74.00 -Z4.06
Bemark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Lmp Facto

2. The ewission levels that are 20dE bhelow the official
limit are not reported.

r + Beading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



(iny] o.6 Ee Feng Ro
A | l D IX Shenzhen 3cienc

Noutou, ShenZhen, Guangbong, China

Tel:+56-T55-Z66
Fax:+86-755-Z66
FPostcode: 515057

FCC ID:PAADPFW820
Page 4-11
ad,Bl;ck 52,

e & Industry Park

39495-7
32877

Data: 4 File: D:'2008 report data'BEVACSBO644.EMI (72)
120 Level (dBuYm) Date: 2008-04-24
4
FCC PART 15C PEAK
60 FCC PART 15C AW

Site
Di=.
Limit
Enw.
EUT

| T e et A
MWJ

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
no. RF Chatber Data no. HE
;oAnt., 3m 3115 FACTOR int., pol. : HORIZOWNTAL
FCC PALET 15C PELE
/ Ina. 23*C/54% Engineer : Jamy

Fower Rating:

Test
M/

Mode

Fredq.

(MHz|

Eodak Easyshare W320 Wireless Digital Frame
DC 12V From Adapter AC1Z0V/60H=z
IEEES02.11b CHE:Z437MH= Tx

Femark

Wszo
Ant. Calble  ALup Emission
Factor Loss Factor Reading Lewvel Limits Margin
[dB/ ) (B (B (dBuVY) (dBuV/m) (dBuV/m) [cB)
24.97 95 35.93 45.77 39.76 74,00 i4.24

Remar

k=: 1.

Emission Lewvel=

The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co

Antenna Factor + Cable Loss - Amp Factor + Reading.

., Ltd. Report No. ACS-F08349



FCC ID:PA4ADPFW820
Page 4-12

lip] No.6 Ee Feng Road,Bl;ck 52,
A U D Ix Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postcode: 515057

Data: 3 File: D:22008 report data EACSE0644.EMI (72)
120 Level {(dBu\/im) Date: 2008-04-24
3
FCC PART 15C PEAK
60

FCC PART 15C AV

1 QW
NTTVRIY IR o

1000 1600. 2200, 2800, 3400. 4000
Fregquency (MHz)
Jite no. : RF Chamber Data no. HE}
Diz. / Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PELK
Env. / Ins. @ 23%C/54% Engineer : Jamy
EUT : Eodak Easyshare WS20 Wireless Digital Frame
Power Rating: DC 12W From Adapter ALC1Z0V/60H=
Test Mode : IEEES0Z .11k CHE:2437MHz Tx
M/ : W3z0
int. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemwark
[(MH=) {dB/m) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE]
1 1438.00 2z5.27 .16 35.79 46.40 41.04 74.00 32.96 Feak
Z305.00 zZg.79 6.63 35.21 4Z.02 42 .23 74,00 31.77 Feak
3 Z437.00 2z29.11 .80 35.17 97.95 98.69 74.00 -24.69 Feak
Rewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amwmp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-13

HNo.6 Ke Feng Road,Bl;ck 52,
ZhenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: & File: D:'2008 report data'BACSBO644.EMI (72)
120 Level {dBuvim) Date: 2008-04-25
3
FCC PART 15C PEAK
60

FCC PART 15C AV

oo R

l]1l]l]l] 1600. 2200. 2800. J400. 4000
Frequency {(MHz)
3ite no. : RF Chamber DIata no. HE]
Dis. / Ant. : 3m 3115 FACTOR int. pol. : HORIZCWTAL
Limit 1 FCC PART 15C FELK
Enwv. / Ins. : 23%C/54% Engineer : Jamy
EUT : Kodak Easyshare W320 Wireless Digital Frame
Power Rating: DC 12V From ALdapter AC120W/60H=Z
Test Mode : IEEES0Z.11k CH11:Z46ZMH=z Tx
M/N o Ws20
Ant. Calhle Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin PRemark
[MH=) [dB/ 1) 1dE) 1dE) (dBuV) (dBuV/m) (dBuV/m) 1dE)

1438.00 25.27 S.16 35.79
2 Z302.00 Z28.79 6.63 35.21
3 Z2462.00 Z29.15 6.83 35.17

Remarks: 1. Emission Lewvel= Antenna

43.05 38.69 Td.00 35.31 Peak
4z .59 4z .80 74.00 31.20 Peak
99.46  100.:28 73,00 -Z6.28 Peak

Factor + Cable Loss - Amp Factor + EReading.

2. The emisszion lewels that are Z0dE helow the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-14

o.6 Ee Feng Road,Bl;ck 52,
Shenzhen Zcience & Industry Park
outou, ShenZhen, Guanglong, China
Tel:+56-755-266539495-7
Fax:+56-755-26632877

Postcode: 515057

Data: 6 File: D:2008 report data EACSE0644.EMI (72)
120 Level (dBul//m) Date: 2008-04-25
3
FCC PART 15C PEAK
60

FCC PART 15C AV

1 2 M
WW

I]1IZIIZIl] 1600. 2200. 2800. J400. 4000
Fregquency (MHz)
J3ite no. REF Chamber Data no. HE =
Dis. / A4nt. 3m 3115 FACTOR hAnt. pol. VERTICAL
Limit FCC PALRT 15C FELE
Env. / Ins. 23%C/54% Engineer Jamy
EUT : Eodak Easyshare WS820 Wireless Digital Frame
Power Rating: DC 12V Fromw Adapter ACI1ZOV/60Hz
Test Mode IEEES0Z.11b CH11:2462Z2MH=z Tx
M/N Wsz0
Lnt. Calble Lmp Emis=sion
Fred. Factor Loss Factor Readinhg Level Limits Margin Rewark
[MH=) (dE/m) =h=] (dE) (dBu¥W) (dBuV/m) (dBuv/m) [dE)
1 1441.00 Z25.27 5.1 35.79 45.01 39.65 74 .00 34.35 Feak
2 i984.00 27.97 .16 35.32 42.31 41,12 74.00 32.88 Peak
3 2462.00 Z29.15 6.84 35.17 100.01 100.83 74,00 -Z6.83 Feak

Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.
Z. The emission lewvels that sre 2Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX J

FCC ID:PA4ADPFW820

Page 4-15

o.6 Ee Feng Road,Bl;ck 52,
Shenzhen Zcience & Industry Park
outou, ShenZhen, Guanglong, China

Tel:+56-755-Z6639495-7
Fax:+56-755-Z260032877

Postcode: 515057

Data: 8 File: D:'2008 report datalBEACSE0Q644.EMI (72)
Level (dBuvim) Date: 2008-04-25
120
3
FCC PART 15C PEAK
60
FCC PART 15C AY
2 o
1u¥AMJWJ“HhMmuhﬁ+uLnMJ
I]1IZIIZIl] 1600. 2200, 2800, 3400. 4000
Fregquency (MHz)
Jite no. EF Chatoer Data no. H =]
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit FCC PART 15C FELK
Env. / Ins. Z3IFCS54% Engineer : Jamy
EUT Eodak Easyshare U520 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC1Z0OV/60Hz
Test Mode IEEES0:z .11y CH1:2412MHz Tx
M/M Wsz0o
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limwmits Margin FRewark
[MHz) (dB/1m) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
14383.00 25.27 .16 35.79 47.13 41,77 74.00 32.23 Peak
2 2305.00 25.79 6.63 35.21 45.:8 45.49 74,00 Z8.51 Peak
3 Z41z2.00 29.03 6.73 35.183 94.43 95.01 74.00 -z1.01 Peak
Remark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-16

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postecode: 515057

Data: 7 File: D:2008 report data'BEACS8Q644.EMI (72)
Level (dBuYim) Date: 2008-04-25
120
3
FCC PART 15C PEAK
60
FCC PART 15C AW
1W
l]1I]I]I] 1600. 2200. 2800. 3400. 4000
Frequency {MHz)
3ite no. REF Chamber Data ho. HEE
Dis. / Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limit FCC FPART 15C FELK
Env. / Ins. 23*C/54% Engineer Jamy
EUT : Eodak Easyshare WS2Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode IEEEB0Z.11g CH1:2412ZMH= Tx
M/H wWgz0o
int. Calble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[(MHz) [dB/ 1) [cB) [cB) (dBuV] (dBuV/m) [(dBuV/m) [dB)
1 1441.00 2Z5.27 5.16 35.79 45,23 39.87 74,00 34.13 Feak
1954.00 z27.97 .16 35.32 43.31 42 .12 74,00 31.88 Peak
3 Z41z2.00 29.03 6.73 35.18 BS94.12 94,70 74.00 -z0.70 Feak

Femarks: 1.

Emission Level=

Antenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emiszsion lewvels that are Z0dE kelow the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-17

(iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+B86-755-Z6632877
FPostcode: 515057

Data: 9 File: D:2008 report data'lBEVACSEQ644.EMI (72)
120 Level (dBuYm) Date: 2008-04-25
3
FCC PART 15C PEAK
60
FCC PART 15C AW
2
1MWW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ite no. : RF Chamber Data no. HE=
Di=s. / Ant. : 3m 3115 FACTOR bnt. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Eodak Easvyshare WS20 Wireless Digital Frawe
Power Rating: DC 12V Fromw Adapter AC1ZO0V/a60Hz
Test Mode : IEEES02.11g CHe:2437MH=z Tx
MW : WSE0
Ant. Cahle Amp Emi=zsion
Fred. Factor Loss Factor Reading Lewvel Limitzs Margin EFemwark
[MH=) [dB/ 1) [dE]) 1dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 1435.00 Z5.27 S5.16 35.79 47.51 4z .45 74.00 3l.55 Peak
2 Z305.00 z28.79 .63 35.21 46.22 46,43 74.00 27.57 Peak
3 Z437.00 Z29.11 6.50 35.17 94.79 95.55 74.00 -21.53 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + REeading.

2. The ewmission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-18

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 10 File: D:2008 report data'BEACSBQ644.EMI (72)
120 Lewvel (dBuvim) Date: 2008-04-25
3
FCC PART 15C PEAK
60 FCC PART 15C AW
1 2
l]1l]l]l] 1600, 2200. 2800, 3400, 4000
Frequency {MHz)
3ite no. : REF Chamber I'ata no. : 10
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. : WERTICAL
Limit : FCC FART 15C FEAK
Env. / Ins. 23*C/54% Engineer : Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame

Fower Rating:

DC 12V From Adapter AC120V/60Hz

Test Mode IEEESOZ.11g CHAE:2437MHz Tx
M/N : W20
int. Cakble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) (dE/m) (dE] (dE] (ABuW) (dABuv/m) [dBuV/m) (dE]
1 1435.00 25.27 5.1 35.7%2 45.00 4z .64 74,00 31.36 Peak
1954.00 27.97 .16 35.32 42Z2.54 41.65 74,00 32.35 Feak

3 2437.00 Z29.11 .80 35.17 94.E59 a5.33 74,00 -21.33 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX

FCC ID:PAADPFW820
Page 4-19

No.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+86-755-Z6632877

Fostcode: 515057

Data: 12 File: D:'2008 report data'BEACSBO644.EMI (72)
Level (dBuvim) Date: 2008-04-25
120
3
FCC PART 15C PEAK
60
FCC PART 15C AW
2
1M
0 1000 1600. 2200. 2800. J400. 4000
Frequency {(MHz)
3ite no. REF Chamber Data no. H
Dis. / Aint. 3m 3115 FACTOR hnt. pol. HORIZONTAL
Limit FCC PLET 15C PELE
Env. / Ins. 23%C/54% Engineer Jamy
EUT : Eodak Easyshare WS820 Wireless Digital Frawe
Power Rating: DC 12V Fromw Adapter AC1ZOV/60Hz
Test Mode IEEEE0Z.11g CH11:2462MH= Tx
M/N : WBZ0
Lnt. Linp Emission
Fredq. Factor Factor Reading Level Limits Margin Eemark
[MH=) [dE/ /1) [dE] (dBuV) (dBuV/m) (dBuW/m) [dE)
1 1435.00 25.27 35.79 46,33 40,97 74.00 33.03 Peak
2 2305.00 Zg.79 35.21 44.52 44,73 74,00 29,27 Peak
3 Z462 .00 Z29.15 35.17 94.90 a5.7:2 74,00 -21.7zZ Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-20

No.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+56-755-26632877

FPostcode: 515057

Data: 11 File: D:2008 report data'BVACSBO644.EMI (72)
120 Level (dBuvm) Date: 2008-04-25
3
FCC PART 15C PEAK
60
FCC PART 15C AY
1 2
0 1000 1600. 2200. 2800. J400. 4000
Frequency {(MHz)
3ite no. RF Chatiber Iata no. 11
Dis. / Aint. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Jary
EUT : Eodak Easyshare WS20 Wireless Digital Frate
Power Rating: DC 12V From Ldapter AC120V/60HE
Test Mode IEEES0Z.11g CH11:2462MH= Tx
M/N Wsz0
Ant. Cabhle Amp Emi=zsion
Fred. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB /1) 1dE) 1dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1075.00 Z24.57 4,52 3J6.13 44.75 37.74 74.00 36.26 Peak
2 1435.00 25.27 E.16 35.79 45.03 39.67 74.00 34.33 Peak
3 2452 .00 29.15 6.84 35.17 95.09 95.91 74,00 -21.91 Peak

Femarks: 1. Emission Level=

Aintenna Factor + Cable Loss -

Z. The emission lewvels that are Z0dE below the cfficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Lip Factor + Reading.

Report No. ACS-F08349



Frequency: 4GHz~18GHz

AUDIX J

FCC ID:PA4ADPFW820
Page 4-21

No.6 Ee Feng Road,Bl:ck 52,
Shenzhen Zcience & Industry Park
HNoutonu, Shencdhen, Guanglong, China
Tel:+586-755-26639495-7
Fax:+56-755-26632877

Postcode: 515057

Data: 13 File: D:'2008 report data'B\ACSEO644.EMI (72)
120 Level (dBuvm) Date: 2008-04-25
FCC PART 15C PEAK
60
2
1M
ey
u4ﬂﬂﬂ 6800, a600. 12400. 15200. 18000
Fregquency (MHz)
3itce no. RF Chatber Data no. 13
Dis. / A4nt. 3m 3115 FACTOR hnt. pol. HORIZONTAL
Limit FCC PALRT 15C TPELE
Env. / Ins. 23FC/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Teszt HMode IEEES0Z .11k CH1:2412MH=z T=x
M/N Wazo
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limwmits Margin FRewark
[MH=) [dB /1) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 45z4.00 34.02 10.55 34.49 355.15 43,25 74.00 30.77 FPeak

2 7236.00 37.39 12.16 34.44 33,77 45.88 74.00 25.1= Peak
Remarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PA4ADPFW820
Page 4-22

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 14 File: D:2008 report data'BACSBOG644.EMI (72)
100 Level (dBuvim) Date: 2008-04-25
FCC PART 15C AW
A0
2
1
u4ﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. REF Chamber Data ho. 14
Dis. / Ant. Jm 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC FART 15C LW
Env. / Ins. 23*C/54% Engineer Jamy
EUT : Kodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode IEEES0Z .11k CH1:241:ZMH=z Tx
M/N wg=0o
int. Cakble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/Sm) [dEB) (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 4g24.00 34.02 10.55 34.45 31.89 41.97 54,00 12 .03 bverage
2 7236.00  37.39 1Z2.16 34.44 30.25 45.306 54.00 g.64 Lverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

2. The emission levels that are Z0dE below the official

limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-23

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:+586-755-2Z6632877

Postcode: 515057

Data: 15 File: D:12008 report data BEACSBO644.EMI (72)
120 Level (dBuvim) Date: 2008-04-25
FCC PART 15C PEAK
60

u4ﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Frequency {MHz)
3ite no. : REF Chamber I'ata no. : 15
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. VERTICAL
Limit i FCC PART 15C FPELE
Env. / Ins. Z23FC/54% Engineer Jamy
EOT 1 Eodak Easyshare WS20 Wireless Digital Frame
FPower Rating: DC 12V From Adapter ALC120V/60H=
Test Mode IEEES0Z .11k (CH1:2412ZMH=z Tx
MM wsz0
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/ 1) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4324.00 34.02 10.55 34.49 33.69 43 .77 74,00 30.23 Feak
Z 7Z36.00 37.39 1Z.16 34.44 33.49 48, 60 74,00 z5.40 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-24

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guanglong, China
Tel:+56-755-26659495-7
Fax:+86-755-2Z6632877

Postcode: 515057

Data: 16 File: D:'2008 report data'B\ACSEO644.EMI (72)
Level (dBuv/im) Date: 2008-04-25
100
FCC PART 15C AV
50
?
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency {MHz)
3itce no. RF Chatber Data no. 1a
Dis. / Aint. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PALRT 185C AV
Env. / Ins. 23FC/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Teszt HMode IEEES0Z .11k CH1:2412MH=z T=x
M/N Wazo
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limwmits Margin FRewark
[MH=) [dB /1) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34,02 10.55 34.49 350.69 40,77 S54.00 13.25 bverage
2 7236.00 37.39 12.16 34.44 25.49 44, 50 E4.00 2.40 bverage

Remarks: 1. Emission Lewvel=

Antennha Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-25

lip] No.6 Ke Feng Road,Bl;ck 52,
A U D Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postecode: 515057

Data: 19 File: D:2008 report data'EACS30644.EMI (72)

120 Lewel {dBul/im) Date: 2008-04-25

FCC PART 15C PEAK

. PR e

0

4000 6800, 9600. 12400, 15200. 18000
Frequency {MHz)
3ite no. i RF Chamber Data no. 1 19
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC FART 15C FELK
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT : Kodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode : IEEES0Z.11kh CHE:Z437MH=z Tx
M/H  WZ0
int. Calble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[(MHz) [dB/ 1) [cB) [cB) (dBuV] (dBuV/m) [(dBuV/m) [dB)
1 4574.00 34.16 10.56 34.45 33.58 43 .58z 74,00 30.158 Feak
2 7311.00 37.50 1z2.17 34.486 33.27 45.45 74,00 Z5.52 Feak
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dBE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-26

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postcode: 5153057

Data: 20 File: D:2008 report datalEACSEQ644.EMI (72)
100 Level (dBuYm) Date: 2008-04-25
FCC PART 15C AW
a0
i
1
ﬂdﬂﬂﬂ 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Jite no. RF Chamber Data no. z0
Dis. / Aint. 3m 3115 FACTOR hnt. pol. HORIZOWNTAL
Limit FCC PART 15C AV
Enwv. / Ins. Z3FC/54% Engineer Jany
EUT : Eodak Easyshare WS20 Wireless Digital Frame
Power Rating: DC 12V From Adapter ACI1Z0OV/60Hz
Test Mode IEEES0Z .11k CHE:2437MH=z T=x
M/N Wsz0o
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemwark
[MH=) {dB /1) [dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.16 10.56 34.45 30.58 40,52 S54.00 15.15 Average
2 7311.00 3I7.50 12.17 34.46 29,27 44,45 E4.00 Q.52 bverage
Rewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amwmp Factor + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-27

m No.6 Ke Feng Road,Bl;ck 52,
| l Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:4+56-755-26632877
Postcode: 515057

Data: 17 File: D:22008 report datalEACS30644.EMI (72)

120 Lewvel (dBuvim) Date: 2008-04-25

FCC PART 15C PEAK

60
QM

WM
04000 6800. a60o0. 12400, 15200, 18000
Frequency {MHz)
3ite no. : REF Chamber I'ata no. HE A
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit i FCC PART 15C FPELE
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode : IEEES0Z.11kb CHA:Z437MH= Tx
M/N : W20
int. Cakble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) (dE/m) (dE] (dE] (ABuW) (dABuv/m) [dBuV/m) (dE]
1 474,00 34,16 10.56 34.45 33.:28 43 .52 74,00 30.48 Peak
Z 7311.00  37.50 0 12.17 0 34.46  33.91 49,1z 74,00 Z24.55 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-28

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+586-755-2Z66359495-7
Fax:+56-755-26632877

FPostcode: 515057

Data: 18 File: D:2008 report data'BEVACSEQ644.EMI (72)
100 Level (dBuvm) Date: 2008-04-25
FCC PART 15C oYW
a0
2
1
ﬂdﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Frequency {(MHz)
3ite no. REF Chamber Data no. 15
Dis. / Aint. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PLET 15C AV
Env. / Ins. Z3FC/ 545 Engineer Jamy
EUT : Eodak Easyshare WS20 Wireless Digital Frate
Power Rating: DC 12V From Adapter AC1ZO0V/60Hz
Test Mode IEEES0Z .11k CHE:2Z437HMH= Tx
M/N Wsz0
Ant. Cabhle Amp Emi=zsion
Fredq. Factor Loss Factor Reading Level Limits Margin Remwark
[MH=) [dB /1) [dE) 1dE) (dBuV) (dBuV/m) (dBuWV/m) 1dE)
1 4574.00 34.16 10.56 34.45 31.:25 41,52 S54.00 12.458 Lyerage
2 7311.00 37.50 12,17 34.45 29.91 45,12 E4.00 8.88 Lrerage
Rewmarks: 1. Emission Lewvel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-29

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guanglong, China
Tel:+56-755-26659495-7
Fax:+86-755-2Z6632877

Postcode: 515057

Data: 21 File: D:'2008 report data'B\ACSEO644.EMI (72)
Level (dBuv/im) Date: 2008-04-25
120
FCC PART 15C PEAK
60
2
1M
poesany]|
0 4000 G800. 9600. 12400. 15200. 18000
Frequency {MHz)
3itce no. : RF Chatber Data no. 21
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. HORIZONTAL
Limit : FCC PART 15C PELKE
Env. / Ins. 23FC/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Teszt HMode IEEES0Z .11k CH11:246ZMH=z Tx
M/N Wazo
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limwmits Margin FRewark
[MH=) [dB /1) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 49z4.,00 34.29 10.55 34.47 3553.56 44,26 74.00 Z9.74 FPeak

2 ?386.00 37.63 12.31  34.47 34.02 49, 49 74.00 Z24.51 Peak
Remarks: 1. Emission Lewvel= Antennha Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-30

No.6 Ke Feng Road,EBl:ck 52,
3henZhen Zcience & Industry Park
Noutou, ShenzZhen, Guahghong, China
Tel:+56-755-26639455-7
Fax:+586-755-2Z6632877

Postocode: 515057

Data: 22 File: D:2008 report datal B ACSEQ644.EMI (72)
Level {dBuv/m) Date: 2008-04-25
100
FCC PART 15C AV
50
?
1
0 4000 6800, a600. 12400. 15200. 18000
Frequency {(MHz)
3ite no. RF Chamber Data no. 2z
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC PART 15C AW
Env. / Ins. 23*C/54% Engineer Jamy
EUT : Kodak Easyshare WSZ0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC1Z0V/60Hz
Test Mode IEEES0Z .11k CH11:2462ZMH=z T=x
MM wEz20o
Ant. Cahle lmp Emiz=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) (dB/m) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4924.00 34.29 10.58 34.47 30.86 41.26 54.00 12.74 Arerage
Z 73ig6.00 37.63 12.31  34.47 29,02 44,49 54,00 9.51 bverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-31

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+86-755-2Z66359495-7
Fax:+56-755-26632877

Postcode: 515057

Data: 23 File: D:'2008 report data'BEACSEO644.EMI (72)
Level (dBuvim) Date: 2008-04-25
120
FCC PART 15C PEAK
i M
|-t
0 4000 G800. 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. : RF Chamber Iata no. P25
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. Z3*C/54% Engineer Jamy
EUT : Eodak Easyshare WSZ0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z20V/60Hz
Test Mode IEEES0Z.11k <CH11:246ZMH= Tx
M/N : WEZ0
Lnt. Calhle  Lup Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[(MH=) (dE/m) =1=)1 =1=)1 (dBuv) [(dBuV/m) (dBuv/m) =1z
1 492400 34.29 10.58 34.47 36.06 46.46 74,00 27.54 Peak
Z Tige. .00 37.63 0 12.31  34.47 33.05 45.55 74.00 25.45 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

Z. The ewission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-32

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:+586-755-2Z6632877

Postcode: 515057

Data: 24 File: D:2008 report data'BACSBO641.EMI (72)
Lewvel (dBuYim) Date: 2008-04-25
100
FCC PART 15C AW
A0
9 2
u4ﬂﬂﬂ 6800. a600. 12400. 15200. 18000
Frequency {MHz)
3ite no. RF Chamber I'ata no. 24
Dis. / Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limit FCZ FPART 15C AW
Env. / Ins. Z23FC/54% Engineer Jamy
EOT 1 Eodak Easyshare WS20 Wireless Digital Frame
FPower Rating: DC 12V From Adapter ALC120V/60H=
Test Mode IEEES0Z .11k (CH11:2462MH= Tx
MM wsz0
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/ 1) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 492400 34.29 10.58 34.47 33.78 44,15 54.00 Q.82 Lverage
Z 7386.00 37.63 12.31 34.47  30.87 46,34 54,00 T.66 hverage
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-33

m No.6 Ee Feng Road,Bl;ck 52,
| l Ix Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+56-755-26632877
Postcode: 515057

Data: 27 File: D:22008 report data EACSE0644.EMI (72)

120 Level (dBuvim) Date: 2008-04-25

FCC PART 15C PEAK

. A

1M
'u)‘N"w‘.'
udﬂﬂﬂ 6800. 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. : BEF Chamber Data no. P27
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=s. : 23%C/54% Engineer : Jawmy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC1Z0V/60Hz
Test Mode : IEEESOE.11g CH1:Z2412MH=z Tx
M/N : W20
int. Cakble Lmp Emiszszion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) (dE/m) [dE] (dE] (dBu¥W) (dBuV/m) (dBuv/m) (dE]
1 4524.00 34.02 10.55 34.49 32,15 42,23 74.00 31.77 Peak
Z TZ36.00 37.39 12.16 34.44 32,65 47,76 74.00 26.24 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE bhelow the official
limit are not reported,.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-34

No.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z6639495-7
Fax:+56-755-Z6632877
FPostcode: 515057

Data: 28 File: D:2008 report data'BVACSBO644.EMI (72)
100 Level (dBuvim) Date: 2008-04-25
FCC PART 15C AY
a0 2
1
0 4000 6800. 9600, 12400, 15200. 18000
Frequency {(MHz)
3ite no. REF Chamber Data no. Z8
Dis. / Aint. 3m 3115 FACTOR hnt. pol. HORIZONTAL
Limit FCC PLET 15C AV
Env. / Ins. 23%C/54% Engineer Jamy
EUT : Eodak Easyshare WS20 Wireless Digital Frate
Power Rating: DC 12V Fromw Adapter AC1ZOV/60Hz
Test Mode IEEEE0Z.11g CH1:2412ZMH= Tx
MW Wsz0
Lnt. Calhle  Lup Emission
Fredg. Facrtor Loss Factor Reading Lewvel Limits Margin ERemark
[(MH=) (dE/m) =1=)1 =1=)1 (dBuv) [(dBuV/m) (dBuv/m) =1z
1 45-4.00 34.02 10.55 34.49 32.15 42,23 74,00 31.77 Peak
Z TZ36.00 37,39 12.16 34.44 3FZ.65 47,76 S54.00 6.24 Lyerage
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewels that are Z20dE below the official
limit asre not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-35

(iny] o.6 Ee Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+B86-755-Z6632877
FPostcode: 515057

Data: 25 File: D:'2008 report data'B ACS8Q644.EMI (72)

120 Level (dBu\/m) Date: 2008-04-25

FCC PART 15C PEAK

; R

udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. : RF Chawber Data no. HE
Di=. / Aknt. : 3m 3115 FACTOR hnt. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=s. : 23%C/54% Engineer : Jawmy
EUT : Eodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V Fromw Adapter AC1Z0V/60Hz
Test HMode : IEEESOE.11g CH1:241ZMH=z Tx
M/N : WEZ0
int. Cabhle Lwp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) [dB/m) [dE) [dE] (dBuV) (dBuV/m) (dBEuV/m) (dE]
1 4524.00 34.02 10.55 34.49 33.04 43,12 74.00 30.88 Peak
2 7236.00  37.39 1Z.16 S4.44 33.05 43.1¢6 74 .00 25.84 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + Eeading.

2. The ewmission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PAADPFW820
Page 4-36

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guanglong, China

Tel:+56-755-Z65539495-7
Fax:+56-755-ZE632877
Postcode: 515057

Data: 26 File: D:'2008 report data'B\ACSEO644.EMI (72)
Level (dBuv/im) Date: 2008-04-25
100
FCC PART 15C AV
50
2
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency {MHz)
3itce no. RF Chatber Data no. HE
Dis. / Aint. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PALRT 185C AV
Env. / Ins. 23FC/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Teszt HMode IEEES0Z.11g <CH1:2412MH=z T=x
M/N Wazo
int. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limwmits Margin FRewark
[MH=) [dB /1) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34.02 10.55 34.459 51.04 41,12 S54.00 12 .55 bverage
2 7236.00 37.39 12.16 34.44 25,085 44,16 E4.00 Q.84 bverage

Remarks: 1.

Emission Level=

Antennha Factor + Cable Loss - Amp Factor + Reading.

2. The ewission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-37

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 29 File: D:2008 report data'BEACSBQ644.EMI (72)
170 Level (dBuvim) Date: 2008-04-25
FCC PART 15C PEAK
) «wvMww#w«ﬂ«mMﬁJmAMwbmMNAMm#ﬁhhmﬂwﬂﬂquﬂﬂﬂﬂwh*“w#H“##
1MW'”2
iy A
04000 6800. a60o0. 12400, 15200, 18000
Frequency {(MHz)
3ite no. RF Chamber I'ata no. 29
Dis. / Ant. 3m 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC FPART 15C FEAK
Env. / Ins. Z23FC/54% Engineer Jamy
EOT 1 Eodak Easyshare WS20 Wireless Digital Frame
FPower Rating: DC 12V From Adapter ALC120V/60H=
Test Mode IEEES0OZ.11g CHe:2437MH=z Tx
MM wsz0
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/Sm) [dE) (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.45 33.38 43 .62 74,00 30.38 Peak
2 7311.00  37.500 12017 F4.46  33.39 45 . 60 74,00 25.40 Feak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

Z. The emiszsion lewvels that are Z0dE kelow the official

limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-38

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-266559495=-7
Fax:4+56-755-26632877

Postcode: 515057

Data: 30 File: D:2008 report data'BACSBOG644.EMI (72)
100 Level (dBuvim) Date: 2008-04-25
FCC PART 15C AW
A0
2
1
0 4000 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. REF Chamber Data ho. 30
Dis. / Ant. Jm 3115 FACTOR Ant. pol. HORIZONTAL
Limit FCC FART 15C LW
Env. / Ins. 23*C/54% Engineer Jamy
EUT : Kodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode IEEESOZ.11g CHAE:2437MHz Tx
M/N wg=0o
int. Cakble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=) {dB/Sm) [dEB) (dE] [dBuv) (dBuv/m) [dBuV/m) (dE)
1 474,00 34.16 10.56 34.45 31.63 41.87 54,00 12.13 bverage
2 7311.00  37.50 0 12.17 F4.46  29.85 45.0a 54.00 g.94 Lverage
Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

2.

The emission levels that are Z0dE below the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-39

(iny] No.6 Ee Feng Road,Bl;ck 52,
| l IX Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China

Tel:+86-755-2Z66359495-7
Fax:+56-755-26632877
Postcode: 515057

Data: 31 File: D:2008 report datalEACS8Q644.EMI (72)

120 Lewvel (dBuvim) Date: 2008-04-25

FCC PART 15C PEAK

1M2MWM

L R
udﬂﬂﬂ 6e00. a600. 12400, 15200. 18000
Frequency (MHz)
3ite no. : RF Chamber Iata no. i 31
Di=. / Ant. : 3m 3115 FACTOR hnt. pol. : VERTICAL
Limit : FCC PART 152 PELE
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Eodak Easyshare WSZ0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Test Mode : IEEESOE.11g CHE:2437HMHz Tx
M/N : WEZ0
int. Calhle Lup Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[(MH=) (dE/m) [dE) [dE) (ABuv) [(dBuV/m) (dBuv/m) [dE)
1 45374.00 0 34.16 10.56 34.483 33.97 44,21 74.00 29.79 Peak
Z 7311.00  37.50 0 12,17 34.46 34,25 49,489 74.00 24.51 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The ewission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-40

No.6 Ee Feng Road,Bl;ck 52,
Shenzhen 3cience & Industry Park
Noutou, ShenZhen, Guangbong, China
Tel:+56-755-266559495-"7
Fax:+56-755-26632877

FPostcode: 515057

Data: 32 File: D:2008 report data'BVACSBO644.EMI (72)
Level (dBuvm) Date: 2008-04-25
100
FCC PART 15C AW
50
2
1
0 4000 G800. 9600. 12400. 15200. 18000
Frequency (MHz)
Fite no. RF Chatber Data no. 32
Dis. / int. 3m 3115 FACTOR hnt. pol. VERTICAL
Limit FCC PALET 15C AW
Env. / In=s. 23*C/54% Engineer Jamy
EUT : Eodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V Frow Adapter AC1Z0V/60Hz
Test Mode IEEES0Z.11g CHAE:2437HH= Tx
M/N wszo
int. Calhle Lup Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Eemark
[MH=) [dB/m) [dE) [dE] (dBuV) (dBuV/m) (dBuW/m) [dE)
1 4574.00 34.16 10.56 34.483 31.97 4z.21 E4.00 11.73 Lrerage
2 7311.00  37.50 0 12,17 F4.45  30.28 45.49 54.00 g.51 Lrerage

Femarks: 1. Emission Lewvel= Antennas Factor + Cable Loss - Awp Factor + REeading.

2.

The ewission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX 2

FCC ID:PAADPFW820
Page 4-41

No.6 Ke Feng Road,Bl;ck 52,
ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postecode: 515057

Data: 35 File: D:2008 report data'BEACSBO644.EMI (72)
Level {dBuYim) Date: 2008-04-25
120
FCC PART 15C PEAK
60
QMN
1, vt s
k]
0 4000 6800, aG0o0. 12400, 15200, 18000
Frequency {(MHz)
3ite no. : REF Chamber I'ata no. : 35
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. HORIZOMNTAL
Limit i FCC PART 15C FPELE
Env. / Ins. Z23*C/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode IEEES0Z.11lg ©CH11:246ZMH=z Tx
M/N wsz0
int. Calble Lmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (dB/m) (dE) (dE) (dBuv) (dBuV/m) [dBuv/m) [dE)
1 492400 34.29 10.58 34.47 34.44 44,54 74,00 29.16 Feak
Z 73ge.00  37.63 12.31 34.47  34.15 49, 62 74,00 Z4.35 Feak

Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-42

lip] No.6 Ke Feng Road,Bl;ck 52,
A U D Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+56-755-26632877

Postecode: 515057

Data: 36 File: D:2008 report data'BEACSEQ644.EMI (72)
Lewvel (dBuim) Date: 2008-04-25
100
FCC PART 15C AW
A0 3
1
0 4000 6800, 9600. 12400, 15200. 18000
Frequency {MHz)
3ite no. i RF Chamber Data no. HEcA
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. : Z23+%C/54% Engineer : Jamy
EUT : Kodak Easyshare W32Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode : IEEEB0Z.11g CH1l1:246zZMH=z Tx
M/H  WZ0
int. Calble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[(MHz) [dB/ 1) [cB) [cB) (dBuV] (dBuV/m) [(dBuV/m) [dB)
1 49z4.00 34.29 10.58 34.47 31.44 41.54 54,00 12.16 bverage
2 7386.00 37.63 12.31 34.47 30.15 45,62 54,00 5.38 hwverage

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dBE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PAADPFW820
Page 4-43

m No.6 Ke Feng Road,Bl;ck 52,
A U D Ix ShenzZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:4+56-755-26632877

Postecode: 515057

Data: 33 File: D:22008 report datalEACS30644.EMI (72)

120 Lewvel (dBu\im) Date: 2008-04-25

FCC PART 15C PEAK

60
%WmMWm#MhmwﬂLyvﬂ%NﬁHJvhhwﬂ“”**Jq$ﬂmmhhdwwﬂwmﬂkMﬂHmw;

0

4000 6800. a600. 12400. 15200. 18000
Frequency {MHz)
3ite no. : RF Chamber Data ho. T 33
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELKE
Env. / Ins. : 23*%C/54% Engineer : Jamy
EUT : Eodak Easyshare WS2Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode : IEEEE0Z2.11g CH11:2462MH=z Tx
M/N : W20
int. Calble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dB/m) (dE) (dE) (dBuv) (dBuV/m) [dBuv/m) [dE)
1 492400 34.29 10.53  34.47  33.43 43 .83 74,00 30.17 Feak
Z 7386.00 37.63 12.31 34.47 33.62 49,09 74,00 z4.91 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PA4DPFW820
Page 4-44

No.6 Ke Feng Road,Bl;ck 52,
3henZhen 3cience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-Z66539495-7
Fax:+586-755-ZE632877
Postcode: 515057

Data: 34 File: D:2008 report data'BACSBOG644.EMI (72)
Lewvel (dBuYim) Date: 2008-04-25
100
FCC PART 15C AW
50
2
1
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
3ite no. REF Chamber Data ho. 34
Dis. / Ant. Jm 3115 FACTOR Ant. pol. VERTICAL
Limit FCC FART 15C LW
Env. / Ins. 23*C/54% Engineer Jamy
EUT : Eodak Easyshare W3Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60Hz
Test Mode IEEES0Z.11lg ©CH11:246ZMH=z Tx
MM wsz0
Aint. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) {dB/ 1) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z24.00 34.29 10.55 34.47  31.43 41,53 54,00 1z.17 Average
2 7386.00 37.63 12.31 34.47 29,62 45.09 54,00 3.91 bverage

Femarks: 1.

Emizssion Lewvel=

Antennha Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
Page 5-1

5. 6dB Bandwidth Test

5.1.Test Equipment

Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. i%iﬁg;g? Agilent EA446A  |US44300459 |May,10, 08 |1 Year
2 |RF Cable [Hubersuhner |SUCOFLEX [182768/4 May,28, 08 |1Year
5.2.Test Information

EUT: Kodak EasyShare W820 Wireless Digital Frame

M/N: W820

Test Date: Jul.25, 2008

Ambient Temperature: 23C

Relative Humidity: 60%

Test standard: FCC PART 15C: 15.247

Test mode: X

Test Frequency: CH1: 2412MHz CHG6: 2437MHz CH11: 2462MHz

Tested By: Jamy

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and
100 KHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

5.4.Test Results
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit(KHz) Conclusion
10.13 >500 PASS
10.13 >500 PASS

11 10.00 >500 PASS

Test Mode: IEEE 802.11g TX

CH 6dB Bandwidth (MHz) Limit(KHz) Conclusion
16.53 >500 PASS
16.53 >500 PASS

11 16.53 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PA4ADPFW820

IEEE802.11b TX
Test CH1: 2412MHz
4 Agilent L Marker

| Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)

&
Span Pair
Span Center

Off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz
% Agilent L [ Marker

Select Marker

Normal

Delta

Delta Pair

(Tracking Ref)
Ref a
Span Pair
Span Center

off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
2 Agilent L Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref ry
Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:PA4ADPFW820

IEEE802.11g TX
Test CH1: 2412MHz
4 Agilent L Marker

| Select Marker

Normal

Delta

s

W AT

BNIE WV

g ST Delta Pair
(Tracking Ref)

&

Span Pair

L Span Center
Amplit

Off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz
% Agilent L [ Marker

Select Marker

Normal

A ol 'IIINI
el
T TN
el i,
I Wit 0y Delta Pair
(Tracking Ref)
Ref a

Delta

Span Pair
Span Center

off

More
1of 2

Copyright 2000-2005 Agilent Technologies

Test CH11: 2462MHz
2 Agilent L Marker

Select Marker

Normal

Delta

r""""h"\q i
Wi -
i Mtgwnyeti Delta Pair
(Tracking Ref)
Ref ry

g

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:PA4ADPFW820

Page 6-1
6. OUTPUT POWER TEST

6.1.Test Equipment
Item|Equipment Manufacture Model No. |Serial No. Last Cal. Cal.

Interval
1. |Attenuator |Agilent 8491B MY 39262165|May,28, 08|1 Year
2  |Power meter |Anritsu ML2487A |6K00002472 |May,10, 08(1 Year
3 |Power sensor|{Anritsu ML2491A |032516 May, 10, 08|1 Year
4 |RF Cable Hubersuhner |SUCOFLEX|182769/4 May,28, 08|1Year
5 |RF Cable Hubersuhner |[SUCOFLEX|182768/4 May,28, 08|1 Year

6.2.Limit(FCC Part 15C 15.247 b(3)

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1 W(30dBm)

6.3.Test Procedure

The transmitter output was connected to a power meter, and read out the PK output
power.

6.4.Test Results

Maximum Peak Conducted Output Power

EUT: Kodak EasyShare W820 Wireless Digital Frame M/N: W820

Power: DC 12V From Adapter 120V/60Hz

Ambient Temperature:23°C  Relative Humidity: 60%

Test date:2008/07/25

Test site: RF site Tested By: Jamy

Test data rate: IEEE802.11b 1Mbps;IEEE802.11g:6Mbps (see note)

Cable Loss: 1.9dB  Attenuator: 20dB

Test CH |CH1:2412MHz CH6:2437MHz CH11:2462MHz
Mode CH Pigg:ﬁ? d Calz(ljegl)oss Attz;‘;? tor Pl(( dgen?; It (Egnnlq; Conclusion

CH1 -5.13 1.9 20 16.77 30 Pass

IEEE802.11b | CHe -4.44 1.9 20 17.46 30 Pass
CH11 -4.77 1.9 20 17.13 30 Pass

CH1 -2.79 1.9 20 19.11 30 Pass

IEEE802.11g | CH6 -0.01 1.9 20 21.89 30 Pass
CH11 -0.51 1.9 20 21.39 30 Pass

Notel:According Exploratory test, These data rate have the maximum output power
Note2:Result=Read+ cable loss + Attenuator

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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7. BAND EDGE COMPLIANCE TEST

7.1.Test Equipment

Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum

Agilent E4446A US44300459 |May.10, 08 |1 Year
Analyzer
Amp HP 8449B 3008A00863 |May.10, 08 (1 Year
Antenna EMCO 3115 9607-4877 Jan. 23, 07 |1.5 Year

HF Cable |Hubersuhne [Sucoflex104

May 10, 08 |1 Year

7.2.Limit

According to 815.247(c), in any 100 kHz bandwidth outside the frequency bands in
which the spread spectrum intentional radiator in operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20dB below that in the
100kHz bandwidth within the band that contains the highest level of the desired power,
In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in15.209(a).

7.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

7.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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m No.6 Ke Feng Road,Bl:;ck 52,
| l IX ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglbong, China

Tel:+56-755-Z66359495-7
Fax:+36-755-Z6632877
Fostocode: 518057

Data: 1 File: D:2008 report data'E'ENSKY'WACS8Q644.EMI (56)
120 Level {dBu\/m) Date: 2008-07-14
]
CC PART 15C! PEAK
60

N P R R ST Y. &

0

2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. : 3# Chamwber Data no. = 1
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELKE
Env. / Ins. : 23%C/54% Engineer : Jamy
EUT : Eodak Easyshare WSE0 Wireless Digital Frame
Power Rating: DC 12V From ALdapter ALC120V/60H=
Test Mode : IEEEZ30Z2.11h CH1:2412MH=z Tx
M/N : W20
int. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Remark
[MH=) [dB/m) =1=)1 [dBuy/m) (dBuV/m) (dBuv/m) [dE)
1 2503.%0 Z5.79 6. 63 5z.48 5Z.89 74,00 Z21.31 Peak
Z  2310.00 Z5.79 6. 63 4z .57 43.05 74,00 30.9:2 Peak
3 2390.00 28.99 6.71 44,20 44,72 74.00 z9.28 Peak
4 2400.00 28.99 6.73 50. 62 51.1n 74,00 22.84 Peak
5 2412.384 29.03 6.77 100.31 i00.94 74,00 -26.94 Peak

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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No.6 EKe Feng Road,Bl:;ck 52,
Shenzhen Science £ Industry Park
Noutou, 3henzhen, Guanglbong, China
Tel:+56-755-26639495-7
Fax:4+86-755-26632377

Postecode: 515057

Data: 2 File: D:'2008 report dataE'ENSKYACSBO641.EMI (56)
170 Level (dBuWYfim) Date: 2008-07-14
]
60
FCC BRART 19C AW
1 2 3
0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Jite no. : 3f Chamber Data ho. = 2
Di=s. / Ant. : 3m 3115 FACTOR hnt. pol. HORTZCWTAL
Lirmit FCC PART 15C AV
Emwv. / In=s. 23%C/54% Engineer Jamy
EUT : Eodak Easyshare WSE0 Wireless Digital Frame
Power Rating: DC 12% From ALdapter AC120V/60HE
Test Mode IEEEG0Z .11k CH1:2412MH= Tx
M/N wszo
Ant. Cable Emission
Fred. Factor Loss Reading Lewvel Liwits Margin Remark
[MH=) [dE/m) [dE) [ABuW/m) [dBuW/m) [(dBuV/m) [dE)
1 2303.90 28.79 6.63 33.20 33.41 54.00 20.59 brerage
2 Z2310.00 28.79 6. 635 3Z2.25 3Z.46 54,00 Z1.54 bverage
3 Z2390.00 258.99 6.71 33.10 33.62 54,00 Z0.38 bverage
4 2400.00 28.99 .73 4z2.16 4z .70 54,00 11.30 brerage
& 2413.10 29.03 6,77 Q5,80 Q7,43 54,00 —-43.43 brerage

Remarks: 1. Ewission Lewvel=s

Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE below the officisl

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349
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No.6 Ke Feng Road,Bl:;ck 52,
ZhenzZhen 3cience & Industry Park
Noutou, 3henzhen, Guanglbong, China
Tel:+36-755-Z6639495-7
Fax:+36-755-Z6632877

Fostocode: 518057

Data: 3 File: D:2008 report data'E'ENSKY\ACSEQ644.EMI (56)
120 Level ({dBu\fim) Date: 2008-07-14
]
C PART 150, PEAK
60

1

JWWWWMWMWWWW

0

2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. 3# Chawber Data no.
Dis. / Aint. Jm 3115 FACTOR int. pol. VERTICAL
Limit FCZ PART 152 PEALK
Enwv. / Ins. Z3*C/54% Engineer Jamy
EUT : Eodak Easyshare WSZ0 Wireless Digital Frame
Power Eating: DC 12V From Adapter AC1Z0V/60Hz
Test Mode IEEES0Z .11k CH1:2412MHz Tx
M/H =]
Ant. Cahle Emission
Fredq. Factor Loss Reading Level Limit= Margin ERemark
[MH=) (dB/Sm) 1dE) [dBuV/m) (dBuV/m) (dBEuV/m) [dE)
1 2303.%0 258.79 6.63 45,10 45.31 74,00 25.89 Peak
2 2310.00 258.79 6.63 43 .43 43 .64 74,00 30.3¢6 Peak
3 2390.00 Z5.99 6.71 44,39 44,91 74,00 Z9.08 Peak
4  Z2400.00 Z5.99 6.73 51.39 51.95 T4.00 ZZ.07 Peak
5 2412.84 29.03 6,77 a7.81 95,44 74.00 -z4.44 Peak
Femarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading.

2.

The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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No.6 Ke Feng Road,Bl:;ck 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglbong, China
Tel:+56-755-Z6639495-7
Fax:+36-755-Z6632877

Fostocode: 518057

Data: 4 File: D:'2008 report data E' ENSKYACSBQ644.EMI (56)
Level {dBuvm) Date: 2008-07-14
120
]
60
FCC BART 14C AW
1 7 3
0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. 3# Chanber Data no. : 4
Dis. / Ant. 3m 3115 FACTOR Ant. pol. VERTICAL
Limit FCZ PART 152 AV
Enwv. / Ins. 23*C/54% Engineer Jarmy
EUT : Eodak Easyshare WSZ0 Wireless Digital Frame
Power Eating: DC 12V From Adapter AC1Z0V/60Hz
Test Mode IEEES0Z.11b CH1:2412MH= T=x
M/H =]
Ant. Cahle Emission
Fredq. Factor Loss Reading Level Limit= Margin ERemark
[MH=) (dB/Sm) 1dE) [dBuV/m) (dBuV/m) [(dBuWV/m) [dE)
1 2303.90 Z8.79 6. 63 34.70 34.91 Ed4.00 19.09 brerage
2 2310.00 258.79 6.63 3Z2.55 3Z2.76 54.00 21.24 brerage
3 2390.00 Z5.99 6.71 32.91 33.45 S54.00 Z0.5%7 bverage
4 Z2400.00 Z5.99 .73 40,97 41.51 S54.00 1z.489 bverage
5 2413.10 29.03 6,77 a5.89 95,52 Ed4.00 -4z .52 brerage

Femarks: 1. Ewission Level=

Lntenna Factor + Cable Loss + Reading.
2. The emis=sion lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 7 File: D:2008 report data'E'ENSKY\ACSBQ644.EMI (56)
120 Level {(dBuv/m) Date: 2008-07-14
1
FCC PART 15C PEAK
60
2 3 4
T e e e L e o P e = L Lo re e
u2445 2469. 24093, 2517, 2541, 2565
Frequency (MHz)
Site no. 3f Chamber Data no. HE
Dis. / Aint. 3 3115 FLCTOR int. pol. : HORIZCNTAL
Limit FCC PART 15C PELE
Env. / Ins. 2372/ 54% Engineer : Jamy

EUT :
FPower Rating:
Test Mode
M/

Freq.
[MH=)

2462 .76
2433.50

Kodak Easy3hare WS:Z0 Wireless Digital Frame
DZ 12V From Adapter AC1Z0V/60H=z
IEEES0Z .11 CH11:2462MHz Tx

w320

int. Cahle
Factor Loss
[dE/m) [dE]
29.15 6.54
29.19 .87
29.23 6.91
29.41 .98

Amp Ewmission
Factor Reading Level Limits HMargin Remark
[dE] (dBuV) (dBuV/m) [(dBuW/m) [dE]
35.16 100.83 101.6%6 74.00 -27.66 Peak
35.16 44,438 45.38 74.00 28.62 Peak
35.15 44,12 45.11 74,00 28.89 Peak
35.13 43.72 44 .95 74.00 29.02 Peak

1
2
3 Z500.00
4 2545.:20

Remarks: 1. Emission Lewvel=

Intennha Factor + Cable Loss - Awmp Factor + Feading.
2. The emiszion lewvels that sre Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PA4DPFW820
Page 7-7

[in] No.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZzZhen Zcience & Industry Park
Noutow, ShenZhen, GuangDong, China

Tel:+56-755-26639495-7
Fax:4+586-755-26632877
Postcode: 515057

Data: 8

Level
120

File: D:22008 report data EENSKYWACS8Q644.EMI (56)
{dBuVm) Date: 2008-07-14

60

FCC PART 15C AW

05445

3ite no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

2469, 2493, 2517, 2541, 2565
Frequency {MHz)
3# Charber Data no. : 8
3 3115 FACTOR int. pol. @ HORIZONTAL
FCC FPART 15C AV
Z3FC/54% Engineer : Jamy

Kodak Easy3hare WSZ0 Wireless Digital Frame

Power Rating: DC 12V From Adapter AC1Z20V/60Hz

Teszt Mode
M/

Remarks: 1.

IEEES0Z.11b CH11:2462MHz Tx

wazo
Ant. Cable Amp Emission
Factor Loss Factor Reading Lewvel Limits Margin ERemark
[dB/m) [dE) [dEB) (dBuV) (dBuW/m] (dBuW/m) [dE)
o 29.15 .84 35.16 95.39 Q9,22 54.00 -45.22 Average
0o zZ9.19 6.87 35.16 34.Z0 35.10 54,00 15.90 Average
0 29.23 .91 35.15 33.96 34.95 54.00 19.05 Average
2 29.29 .91 35.15 34.21 35.z28 54,00 15.74 bAverage
2 29.35 6.96 35.13 34.11 35.29 54.00 183.71 Average
Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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Page 7-8

No.6 Ke Feng Road,Bl:ck 52,
ShenzZhen ZScience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-266394595-7

Fax:+86-755-Z266
Postcocode: 515057

32877

Data: 5 File: D:2008 report data'E'ENSKY\ACSBO644.EMI (56)
120 Level (dBuYm) Date: 2008-07-14
1
FCC PART 15C PEAK
60
2 3 A ]
A IR RN S ORI S TSRS F S S S TR SR S P
0 2445 2469. 2493, 2517, 2541, 2565
Frequency (MHz)
Fite no. 3# Chamber Data no. : 5
Dis. / Aint. Jm 3115 FACTOR hnt. pol. @ WERTICLL
Limit FCC FPART 15C PELAE
Env. / In=. Z23*C/54% Engineer @ Jamy
EUT : Eodak Easy3hare WSZ0 Wireless Digital Frame
Power Rating: DC 12W From Adapter ALC120V/60HE
Test HMode IEEESOZ .11k CH11::2462ZMH=z T=x
M/ wsz0
int. Cable Amp Emizsion
Fredq. Factor Loss Factor Reading Lewel Limits Margin FRemark
[MH=) {dB/ ] (dE) [dB] (dBuV)  (dBuV/m) (dBuV/m) [dB]
1 2462 .52 Z29.15 .54 35.16¢ 100.29 101.1:Z 74,00 0 -27.1z2 Peak
2 2453 .50 29.19 .87 35.1g 42.71 43.61 74.00 30.39 Peak
3 Z500.00 29,23 .91 35.15 45.05 44,07 74,00 29.935 Peak
4 2503 .20 29.23 .91 35.15 43.28 44,27 74,00 29.73 Peak
= Z2545.56 Z29.41 5.95 35.13 42.52 43.75 74,00 i0.z22 Peak
Femarks: 1. Emission Lewel= LAntennas Factor + Cable Loss - Amp Factor + Beading.

The emission lewvels that are 20d4dE helow the official
limit &re not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349
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Page 7-9

m No.6 Ke Feng Road,Bl:ck 52,
| l Ix ShenzZhen ZScience & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+586-755-26639495-7
Fax:4+56-755-26632877
Postcode: 515057

Data: 6

Lewvel
120

File: D:22008 report dataEENSKY\ACS8Q644.EMI (56)
(dBuvim) Date: 2008-07-14

60

—_

FCC PART 15C AW

05445

3ite no.
Di=. / Aint.
Limit

Env. / In=s.
EUT

2469, 2493, 2517, 2541, 2565
Frequency {(MHz)
3# Chamber Data no. @ &
3m 3115 FACTOR int. pol. @ VERTICAL
FCZ FPART 15C AV
Z3FC/54% Engineer : Jamy

Eodak Easy3hare WSZ0 Wireless Digital Frame

Power Rating: DC 12V From Adapter AC1Z0V/E0Hz

Test HMode
M/
Freg
[(MH=)
1 Z463.0
z Z4383.5
3 ZEBO0.0
4 Z2506.2
5 ZE537.5

Rewarks: 1.

IEEES0: .11b CH11:2Z462MHz Tx

waz0o
int. Cable Amp Emizsion
Factor Loss Factor Reading Level Limits Margin Remark
{dBESm) [dE) [dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
o 29.15 .84 35.16 93.79 99, 62 54,00 -45.62 Lverage
o 29.19 6.87 35.16 34.15 35.08 54,00 15.92 Lverage
o 29.23 .91 35.15 34.09 35.08 54,00 18.92 Lverage
o 29.z29 .91 35.15 34.05 35.10 54,00 15.90 Lverage
Z 29.35 6.96 35.13 33.89 35.07 54,00 18.93 Lverage
Emizsion Lewvel= Antenns Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are Z20dB helow the official
liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PA4ADPFW820

Page 7-10

No.6 Ke Feng Road,EBl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henchen, Guanglong, China

Tel:+56-755-Z66394595-7

Fax:+56-755-

ZBBIZE7TT

Fostocode: 518057

Data: 9 File: D:2008 report data'E'EMSKYACSBOG644.EMI (56)
Lewvel (dBuvim) Date: 2008-07-14
120
i
CC PART [I5C| PEAK
60
‘q
1
2
02300 2326. 2352, 2378. 2404, 2430
Frequency {MHz)
Site no. 3i# Chamber Data no. @ 9
Dis. / A4nt. 3m 3115 FACTOR hnt. pol. @ HORIZCONTLL
Limit FCC FPART 15C PEAE
Env. ¢/ Ins. 23%CS54% Engineer : Jamy
EUT : Eodak EasyShare WSZ0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC120V/60HE
Test Mode IEEES0Z.11g CH1:2412MHz Tx
MSN wszo
Ant. Cakhle Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin FEemark
[MH=z) [dBSm) =1=)1 [dE) (dBuv) [(dBuW/m) (dBuV/m) (dE)
1 2303.90 zZ5.79 .65 35.21 45.68 45.59 T4.00 Z25.11 Peak
2 2310.00 z25.79 .63 35.21 37.52 37.73 74.00 36.27 Peak
3 2390.00 Z2g5.99 6.71 35.13 5Z.14 LZ.66 74,00 21.34 Peak
4 Z400.00 @ Z25.99 .73 35.15 6&7.09 67 .63 74,00 5.3537 Peak
5 Z416.09 Z29.035 .77 35.17 95.99 96,62 74.00 -2ZZ.62 Peak
Femarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss - Awmp Factor + Reading.
Z. The emission levels that are Z20dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349
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FCC ID:PA4DPFW820
Page 7-11

No.6 Ke Feng Road,EBl:ck 52,
Shenzhen Science & Industry Park
Noutou, 3henchen, Guanglong, China

Tel:+86-755-26633495-7
Fax:+86-755-26632877
Fostocode: 518057

Data: 10 File: D:2008 report data'E ENSKYACSBOG644.EMI (56)
120 Lewel {(dBulf/rm) Date: 2008-07-14
B
60

FCC PART 156 AW

i e

0

2300 2326. 2352, 2378, 2404, 2430
Frequency (MHz)
Site no. 3i# Chamber Data no. 10
Dis. / Ant. 3m 3115 FALCTOR int. pol. @ HORIZONTALL
Limit FCC FPART 15C AV
Env. / Ins. Z3wC/54% Engineer : Jamy

EUT

Eodak Easy3hare WSE0 Wireless Digital Frame

Power Rating: DC 12V From Adapter AC120V/60HE

Test Mode IEEES02.11g CH1:Z412MH= Tx
M/N wmszo
Ant. Cabhle Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MHz) [ dB/m) =1=}} (dEB) {dBuV) (dBuW/m) (dBuV/m) [cB)
1 2303.90 Z28.79 6.63 35.21 44.64 44,55 54.00 9.15 bverage
2 2310.00 Z25.79 6.63 35.21 3Z.54 F2.75 S54.00 Z1.25 bveradge
3 2364.74 Z25.91 .69 35.19 35.89 36.30 54.00 17.70 Lveradge
4 2390.00 Z25.99 6.71 35.18 38.58 39.10 54.00 14.90 Lverage
5 2400.00 Z25.99 6.73 35.18 53.:2Z0 53.74 54.00 0.26 Lverage
& Z2417.65 Z29.03 6,77 35.17 93.51 94,44 S54.00 -40.44 bverage
Remarks: 1. Emwission Lewvel= Antenha Factor + Cable Loss - Awmp Factor + Reading.

2.

The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PA4DPFW820
Page 7-12

m No.6 Ke Feng Road,EBl:ck 52,
| l IX ShenzZhen Science & Industry Park
Noutou, 3henchen, Guanglong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Fostocode: 518057

Data: 11 File: D:'2008 report data'E ENSKYACSBOG644.EMI (56)
Lewvel (dBu/m) Date: 2008-07-14
120
5
CC PART [15C\ PEAK
60
W -
02300 2326. 2352, 2378. 2404, 2430
Frequency {MHz)
Site no. : 3# Chawmber Data no. @ 11
Dis. ¢ Ant. : 3m 3115 FACTOR int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Enwv. / Ins. : 23*%*C/54% Engineer : Jamy
EUT : Eodak EasyShare WSZ0 Wireless Digital Frawe
Power Rating: DC 12V From Adapter AC1Z0V/a60Hz
Test Mode : IEEES0Z.11g CH1:241ZMH=z Tx
MSN 1 WSzZ0
Ant. Cahle Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin FEemark
(MHz) (dB/m) [dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE)

1 2303.590 25.79 6.63 35.21 45.34 45,55 74.00 Z8.45 Peak

2 2310.00 285.79 6.63 35.21 41.41 41.62 74.00 32.38 Peak

3 2390.00 Z25.99 6.71 35.18 54.01 54.53 74.00 19.47 Peak

4 Z400.00 Z25.99 6.73 35.18 a67.95 65,49 74.00 5.51 Peak

5 Z416.09 Z29.03 6.77 35.17 95,23 95,586 74.00 -21.86 Peak
Remarks: 1. Emwission Lewvel= Antenha Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission levels that are Z20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



FCC ID:PA4DPFW820
Page 7-13

m No.6 EKe Feng Road,Bl:;ck 52,
| l IX Shenzhen Science & Industry Park
Noutou, 3henzhen, Guanglbong, China

Tel:+86-755-26639495-7
Fax:4+86-755-26632377
Postcode: 515057

Data: 12 File: D:'2008 report data'lE'ENSKYWACSBOG644.EMI (56)
Level (dBuwfim) Date: 2008-07-14
120
f
60
FCC PART 15C AW
1 4
2 ?
02300 2326, 2352, 2378. 2404, 2430
Frequency (MHz)
Site no. : 3# Chamber Data no. 12
Di=. / Ant. : 3m 3115 FACTOR Ant. pol. @ VERTICALL
Limit 1 FCC PART 15C AV
Env. / Ins. : 23%C/04% Engineer : Jamy
EUT : EKodak Easy3hare WSZ0 Wireless Digital Frame
Power Rating: DC 12V Fromw Adapter AC1Z0V/60H=z
Te=zt Mode : IEEESO0Z2.11g CH1:2412MH=z Tx
M/ o WE20
Ant. Cahle Amwp Emizsion
Fredg. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (dBSm) (dE) (dE) (dBuW) (dBuVW/m) (dBuW/m) 1dE)

1 2303.90 25.79 .63 35.21 36.78 36.99 &4.00 17.01 brerage

2 2310.00 2Z3.79 6.63 35.21 32,57 32.78 54,00 21.22 brerage

3 23ed4.74 25.91 .69 35.19 34.53 34.99 54.00 19.01 brerage

4 Z390.00 Z5.99 .71 35.185 37.61 38.15 54,00 15.57 byerage

5 z400.00 Z5.99 6,753 35.185 53.48 54,02 54,00 -0.02 byerage

& 2414.14 29.03 .77 35.17 92.56 93.19 54,00 -39.19 brerage
Femarks: 1. Ewmission Lewel= Antenna Factor + Cable Loss - Awmp Factor + Eeading.

Z. The emission lewvels that sre 20dE below the officisl
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX J

FCC ID:PA4DPFW820
Page 7-14

HNo.6 Ke Feng Road,EBl;ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guangbong, China
Tel:+56-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 15 File: D:2008 report data'E'ENSKY\ACSB0644.EMI {56)
120 Level (dBuv/m) Date: 2008-07-14
FCC PART 15C PEAK
60
]
0 2445 2469, 2493, 2517. 2541, 25645
Frequency (MHz)

3ite no. 3# Charber Data no. : 15
Dis. / Aint. 3 3115 FLCTOR int. pol. : HORIZCNTAL
Limit FCC PART 15C PELE
Env. / In=. Z3%C/ 543 Engineer : Jamy

EUT

Power Rating:

Test HMode
M/

Fredq.
[MH=z)

2464,
2453,

2500,

Kodak Easy3hare WSZ0 Wireless Digital Frame
DC 12YW From Adapter ALC120V/60Hz
IEEESO:Z . 11g CH11:2462HMHz T=x

wEz20o
int. Cahle mp Ewmission
Factor Loss Factor Reading Level Limits Margin Femark
(dB/m) (dE] [dE) (dBuv) (dBuV/m) (dBuV/m) [dE]
1z 25.15 .54 35.16 96.13 S96.96 74.00 -Z22.946 Peak
50 25.19 5.87 35.16 52.78 53.88 74.00 20.32 Peak
1z 25.23 .91 35.15 46.:24 47 .25 74.00 26.77 Peak
oo 29,23 .91 35.15 44.49 45,458 74,00 28.52 Peak
52 258.:29 .91 35.15 45.04 46.09 74.00 27.91 Peak

1
2
3 2499,
4
5

2504.

Remarks: 1.
2.

Ewmission Lewel=

Intennha Factor + Cable Loss - Amp Factor + Feading.

The emission lewels that are Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PA4DPFW820
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[in] No.6 Ke Feng Road,Bl;ck 52,
| l IX ShenZzZhen Zcience & Industry Park
Noutow, ShenZhen, GuangDong, China

Tel:+56-755-26639495-7
Fax:4+586-755-26632877
Postcode: 515057

Data: 16 File: D:2008 report datalEENSKYWACS8Q644.EMI {56)
120 Level (dBulim) Date: 2008-07-14
1
60 FCC PART 15C AV
j,/ \Hﬂ\\Q
3 4 5
0 24446 2469, 2493, 2517, 2541, 2565
Frequency {MHz)

3ite no. 3# Charber Data no. : 1@
Dis. / A4nt. 3 3115 FACTOR int. pol. @ HORIZONTAL
Limit FCC FPART 15C AV
Env. / Ins. Z3FC/54% Engineer : Jamy

EUT

Power Rating:

Teszt Mode
M/

Remarks: 1.
2.

Kodak Easy3hare WSZ0 Wireless Digital Frame
DZ 12V From Adapter AC120V/&60Hz
IEEESOZ.11g CH11:2462MHz T=x

wazo
Ant. Cable Amp Emission
Factor Loss Factor Reading Lewvel Limits Margin ERemark
[dB/m) [dE) [dEB) (dBuV) (dBuW/m] (dBuW/m) [dE)
& 29.15 .84 35.16 94.05 24 .85 54.00 -40.88 Average
0o zZ9.19 6.87 35.16 41.32 42 .22 54,00 11.75 Average
0 29.23 .91 35.15 33.98 34.97 54.00 19.03 Average
2 29.29 6.93 35.15 34.70 35.77 54,00 15.23 bAverage
2 29.35 6.96 35.14 34.43 35.60 54.00 13.40 Average
Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



AUDIX 2

FCC ID:PA4ADPFW820

Page 7-16

No.6 Ke Feng Road,Bl:ck 52,
3henZhen Science & Industry Park
Noutow, ShenZhen, Guangbong, China

Tel:+56-755-266394595-7

Fax:+86-755-Z66
Postcocode: 515057

32877

Data: 13 File: D:2008 report data'E'ENSKY\ACSBO644.EMI (56)
Lewvel (dBuYim) Date: 2008-07-14
120
1
FCC PART 15C PEAK
60 3
4
0 2445 2469, 24093, 2517. 2541. 2565
Frequency {(MHz)
Site no. 3# Chawmber Data no. @ 13
Dis. / Ant. 3m 3115 FACTOR iAnt., pol. : WERTICLL
Limit FCC FART 15C PELE
Env. / Ins. 2ITCSE4% Engineer : Jamy
EUT : Eodak Easy3hare WSZ0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC1Z0V/E60Hz
Test Mode IEEES02.11g CH11:2462ZMH= Tx
M/N wg=0o
int. Calble Amp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[(MH=) (dE/m) (dE] [dE) (ABuv) [(dBu¥/m) (dBuv/m) [dE)
1 2466.12 29,15 .84 35.16 9f.01 95,584 74,00 -22.84 Peak
2 2453 .50 29.19 .87 35.16 52.27 53.17 74,00 20.83 Peak
3 24584.60 Z29.19 .87 3E5.16 54.94 EE.86 74,00 15.14 Peak
4 2500.00 29,23 .91 35.15 44.95 45.94 74,00 28.06 Peak
Femarks: 1. Emission Lewel= LAntennas Factor + Cable Loss - Amp Factor + Beading.
Z. The emiszsion lewvels that sre Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



AUDIX 2

FCC ID:PA4DPFW820
Page 7-17

No.6 Ke Feng Road,Bl;ck 52,
ShenZzZhen Zcience & Industry Park
Noutow, ShenZhen, GuangDong, China

Tel:+56-755-Z6639495-7
Fax:+86-755-Z6632877
Postocode: 515057

Data: 14 File: D:2008 report data'EENSKY'\ACS8Q644.EMI (56)
120 Level {(dBuvm) Date: 2008-07-14
1
60
FCC PART 15C AW
3 4 5
—
0 2445 2469. 2493, 2517. 2541. 2565
Frequency (MHz)
Site no. 3# Chamwber Data no. @ 14
Dis. / Ant. 3m 3115 FACTOR Ant. pol. : VERTICAL
Limit FCC FART 15C AV
Env. / Ins. 23%C/54% Engineer : Jamy
EUT : Kodak Easy3hare W32Z0 Wireless Digital Frame
Power Rating: DC 12V From Adapter AC1Z0V/60Hz
Te=t Mode IEEES0Z.11g CH11:2462ZMH=z Tx
M/N w3zo
int. Calble Lmp Emis=sion
Freq Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dE/m) (dE]) (dE]) [dBu¥W) (dBu¥W/m) [dBuv/m) [dE]
1 2463.96 29.15 .84 35.16 93.17 a4.00 E4.00 -—-40.00 bverage
2 2483.50 E29.19 .87 35.16 41.44 4z .34 54,00 11.a66 bverage
3 2E00.00 29.23 5.91 35.15 33.91 34.90 54,00 19.10 bverage
4 2509.32 29.29 .93 35.15 34.98 36.05 54.00 17.95 Arerage
= 2534.76 Z29.35 6.96 35.14 34.28 35.45 54,00 18.55 bverage
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



8.

FCC ID:PA4ADPFW820

Page 8-1
POWER SPECTRAL DENSITY TEST
8.1.Test Equipment
Item |Equipment |Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval
1, | SPectum | ndilent | E4446A | US44300459 |May,10,08| 1 Year
Analyzer

2 | RF Cable | Hubersuhner | SUCOFLEX| 182768/4 |May,28, 08 1Year

8.2.Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3KHz band
during any time interval of continuous transmission.

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. The maximum power
density level was measured by spectrum analyzer with 3 kHz RBW and 30kHz VBW,
sweep time=span/3kHz.

8.4.Test Results

Maximum Power density

EUT: Kodak EasyShare W820 Wireless Digital Frame M/N: W820

Power: DC 12V From Adapter 120V/60Hz

Data Rate:11b: 1Mbps ; 11g : 6Mbps (Note 1)

Ambient Temperature:23°C |Relative Humidity: 60%

Test date:2008/07/25 Test site: RF site |Tested By: Jamy
Test CH CH1:2412MHz CHG6:2437MHz CH11:2462MHz
Mode CH (Sgarlg) CakzldeBlsoss (F\;ie;#:; (Iagwn:t) Conclusion

CH1 -12.71 1.9 -10.81 8.00 Pass
11b CHG6 -10.94 1.9 -9.04 8.00 Pass
CH11 -11.97 1.9 -10.07 8.00 Pass
CH1 -18.74 1.9 -16.84 8.00 Pass
119 CHG6 -18.59 1.9 -16.69 8.00 Pass
CH11 -18.61 1.9 -16.71 8.00 Pass

Notel: According Exploratory test, These data rate have the maximum output power
Note2: Result=Read+ cable loss

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



9. MPE ESTIMATION

FCC ID:PAADPFW820
Page 9-1

9.1.Limit for General Population / Uncontrolled Exposures

Frequency Power density (mW/cm?) Averaging time (minutes)
300MHz~1.5GHz F/1500 30
1.5GHz~100GHz 1.0 30
Frequency (MHz) Power density (mW/cm?) Averaging time (minutes)

2412 0.60 30
2437 0.61 30
2462 0.62 30
Note: F = Frequency in MHz
9.2.Estimation Result
IEEE 802.11b TX
Channel | Frequency(MHz) Peak output antenna antenna gain
power(dBm) gain(dBi) (Linear)
2412 16.77 1.52 1.42
2437 17.46 1.52 1.42
11 2462 17.13 1.52 1.42
Channel | Frequency(MHz) |Peak output power to antenna| Power density at
(mW) 20cm(mW/ cm2)
1 2412 47.53 0.013
6 2437 55.72 0.016
11 2462 51.64 0.015
IEEE 802.11g TX
Channel | Frequency(MHz) Peak output antenna antenna gain
power(dBm) gain(dBi) (Linear)
1 2412 19.11 1.52 1.42
6 2437 21.89 1.52 1.42
11 2462 21.39 1.52 1.42
Channel | Frequency(MHz) |Peak output power to antenna| Power density at
(mW) 20cm(mW/ cm2)
1 2412 81.47 0.023
6 2437 154.53 0.044
11 2462 137.72 0.039

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08349



FCC ID:PAADPFW820
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE
For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. And according to FCC 47 CFR
Section 15.247 (b), if transmitting antennas of directional gain greater than 6dBi are
used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION
The antenna used for this product is PCB integration Antenna in(see EUT photo)
that no antenna other than that furnished by the responsible party shall be used with
the device, The maximum peak gain of this antenna is only 1.52dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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12.PHOTOGRAPH OF TEST
12.1.Photos of Power Line Conducted Emission Test

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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12.2.Photos of Radiated Emission Test
30-1000MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349
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Above 1000MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08349



